®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:P25R232267A

FCC PART 15C TEST REPORT FOR CERTIFICATION
On Behalf of

Mad Catz, Inc.
L.Y.N.X.9 Mobile Hybrid Controller

Model Number: 32267

FCC ID: P25R232267A

Prepared for : Mad Catz, Inc.
10680 Treena Street Suite 500 San Diego, CA 92131

Prepared By : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,
Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

Tel: (0755) 26639496

Report Number ACS-F15024
Date of Test Oct.09, 2014~Jan.17, 2015
Date of Report Jan.26, 2015

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:P25R232267A

TABLE OF CONTENTS
Description Page
1. SUMMARY OF STANDARDS AND RESULTS ..ot 1-1
1.1. Description of Standards and RESUILS.............ccceiiriiiiiin e 1-1
2. GENERAL INFORMATION ....coiiiii ettt 2-1
2.1.  Description 0f DeVICE (EUT) ...uiiiiiiieic ettt ettt sreesneesnaeanee s 2-1
2.2, TeStINTOIMALION ...c.eiiiiiiiitie ettt e st e b e s e sreere e e see e 2-2
2.3.  Tested Supporting System DEtailS ..........ccoeiiiiiieiiiiiii e e 2-2
2.4. EUT Configuration and operation conditions for test...........cccccceiieeiieiievi v 2-2
T =Tt - Yo | 2SS 2-3
2.6. Measurement Uncertainty (95% confidence levels, K=2) ......cccocoiviiiiie i, 2-3
3. POWER LINE CONDUCTED EMISSION TEST .....cooiiiiiiee e 3-1
00 11 =T [V o] 1T ] RS TRRN 3-1
3.2.  Block Diagram Of TESE SEUD ...vueivriieeii e see st sre e e sree e 3-1
3.3.  Power Line Conducted Emission TeSt LiMItS........cccoriiiirriiiieie e 3-1
3.4, Configuration OFf EUT 0N TESE ....ccviiie e te ettt nneas 3-2
3.5, Operating Condition OF EUT .......cccoiiiii sttt 3-2
N =T o (oot o ] £ PRSP 3-2
3.7.  Power Line Conducted Emission Test RESUILS. .........cooiiiiiiiiieii e, 3-2
4, RADIATED EMISSION MEASUREMENT ......ooiiiiie e 4-1
N 11 =T [V o] 1< ST 4-1
4.2. Block Diagram Of TESE SEUD ...cveeivriieeie e see s st ee e sre e e e saee e 4-1
4.3. Radiated Emission Limit Standard: FCC 15.209 ........ccciiiiiiiiiineiiee e 4-2
4.4, EUT Configuration 0N TeSL.......cciiieiiieiieiiesie s ie e e steesee e aeeste e ste e steesneesnee e nteesteesneesenes 4-2
4.5, Operating Condition OF EUT .......ccco ittt 4-3
4.6, TESE PIOCEAUIE. ... .ottt ettt ettt sttt st et esbeebe e s e sbeebeenaesbeeneenbesee e 4-3
4.7. Radiated EmMissSion TeSt RESUITS ........coeiiiiiieieie e 4-3
5. CONDUCTED SPURIOQUS EMISSIONS ......ooiiiiiiciec e 5-1
5.1, TeStEQUIPIMENT ...ttt et e st e st e e r e e enee e saeesreesneesnnesnaeenreas 5-1
oI N | 1 1 | SRS 5-1
ST O 1St o 0T o=To 1] - PSPPI 5-1
T 1St =111 || PSP 5-1
6 CARRIER FREQUENCY SEPARATION TEST ... 6-1
B.1.  TeStEQUIPIMENT ...t sttt e st esreeete e sae e sreesneesneeaneeenreas 6-1
G302 T |1 1 | SOOI 6-1
8.3, TESERESUILS. ...ttt bbbt e 6-1
7 20 DB BANDWIDTH TEST ..ottt 7-1
50 =YY o U o] 1= ) SRR 7-1
7 N |1 1 | SOOI 7-1
7.3, TESERESUILS ... ettt bbb sreene et e 7-1
8 NUMBER OF HOPPING FREQUENCY TEST ....c.ccoiii e 8-1
TS0 =TSt o [V o] =T ) SR 8-1
ST | 1 1 | SRS 8-1
8.3, TESLRESUILS ...ttt et e 8-1
9 DWELL TIME ... et nab s 9-1
0.1, TeStEQUIPIMENT ...ttt et e st e er e e ente e saeesreesneesneeaneeenreas 9-1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:P25R232267A

S I [ o1 1 RO U RRPTRRR 9-1
LS R -1y = LT U] L RPN 9-1
10. MAXIMUM PEAK OUTPUT POWER TEST ...t ae e 10-1
10.1. TeSEEQUIPMENT ....c.viiiecic ettt et e et e e te e sreesneesneesneeaneeenrens 10-1
O T2 I T ) OO 10-1
TR T I A (0 To7=To [ (TR 10-1
T S I A (=T U | £ 10-1
11. BAND EDGE COMPLIANCE TEST ...ttt e e e e e e aaaeaanes 11-1
11,1, TeSEEQUIPMENT ....c.eiiieciic et ettt e e e e te e te e sre e sneesneesneeanreanrens 11-1
N I T o ) O ORI 11-1
T T < A (o 1o (1Tt 11-1
T 1 (S | YT 11-1
12. DEVIATION TO TEST SPECIFICATIONS ..ot eaneeans 12-1
13. PHO T OGRAPH OF T EST ..ottt e e e e e e e e e e e e e e e eeneas 13-1
13.1. Photos of Conducted EMISSION TESE......ceeiiiiiereiiiiieeeisieeirieeee e s s s s ereeesssesesrreereeessnsassens 13-1
13.2. Photos of Radiated EMISSION TESE......uvviiieieiiiiiiriiiteeessieeiereeeeeesssseesrrrreeeessssssrreeeeeessssasens 13-2
14. PHOTOS OF THE BUT oottt e et e e e e e e e et e e e e e e s eeennenas 14-1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024




AUDI X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:P25R2322674

TEST REPORT CERTIFICATION

Applicant :  Mad Catz, Inc.
Manufacturer *  Mad Catz, Inc.
EUT Description : L.Y.N.X.9 Mobile Hybrid Controller
FCCID . P25R232267A
(A) MODEL NO. : 32267
(B) SERIAL NO. : N/A

(C)POWER SUPPLY :DC 3.7V
(D)TEST VOLTAGE :DC3.7V
Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2013
Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this
test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for
the accuracy and completeness of these tests. Also, this report shows that the Equipment Under Test
(EUT) is to be technically compliant with the FCC and IC requirements. This report contains data that
are not covered by the NVLAP accreditation.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission Test FCC Part 15: 15.207 PASS
ANSI C63.10 :2009

FCC Part 15: 15.209
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2009

Conducted Sourious Emissi FCC Part 15: 15.247(a)(1) PASS
onducted Spurious Emissions ANS| C63.10 -2009

Carrier E Sevaration Test FCC Part 15: 15.247(a)(1) SASS
arrier Frequency separation 1es ANSI C63.10 2009

N FCC Part 15: 15.215 PASS
andwidth Tes ANSI C63.10 :2009

FCC Part 15: 15.247(a)(1)(iii)

i PASS
Number Of Hopping Frequency Test ANSI C63.10 :2009

I FCC Part 15: 15.247(a)(1)(iii) PASS
well Time Tes ANSI C63.10 :2009

" ok Ouot P g FCC Part 15: 15.247(b)(1)\ PASS
aximum Peak Output Power Tes ANSI C63.10 :2009

S FCC Part 15: 15.247(d) PASS
and Edge Compliance Tes ANSI C63.10 :2009

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product Name : L.Y.N.X.9 Mobile Hybrid Controller
Model Number 32267

FCCID : P25R232267A

Radio . Buletooth3.0+EDR

Operation frequency : 2402MHz-2480MHz

Antenna . Integrated PCB Antenna, -6.28dBi PK gain
Modulation . GFSK, /4 DQPSK, 8-DPSK
Applicant :  Mad Catz, Inc.

10680 Treena Street Suite 500 San Diego, CA 92131

Manufacturer : Mad Catz, Inc.
10680 Treena Street Suite 500 San Diego, CA 92131

USB Cable . Shielded, Detachable, 1.2m.
Date of Test : Oct.09, 2014~Jan.17, 2015
Date of Receipt : Oct.07, 2014

Sample Type . Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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2.2.Test information

The test software “bluesuite.exe” was used to control EUT work in Continuous TX mode,
and select test channel.

Tested mode, channel, and data rate information
Frequency
Mode data rate (Mbps) Channel (MH?2)
Tx Mode 1 Low:CHO 2402
GFSK 1 Middle: CH39 2441
modulation 1 High: CH78 2480
Tx Mode 3 Low:CHO 2402
8-DPSK 3 Middle: CH39 2441
modulation 3 High: CH78 2480
Note: ©/4DQPSK modulation is same type modulation with 8-DPSK, and
according exploratory test, 8-DPSK will have worse emissions, so the final test
were only performed with GFSK and 8-DPSK modulation.

2.3.Tested Supporting System Details

No.| Description ACS No. Manufacturer| Model Serial Number | Approved type
MFCC DoC
N/A DELL PP0O9S N/A VIBSMI ID:
1. Notebook R41108

Power Cord: Unshielded, Detachabled, 1.8m
Power Adapter: Manufacturer: DELL, M/N: LA65NS1-00

2.4.EUT Configuration and operation conditions for test.

EUT Notebook

Adapter

l

AC Mains

(EUT: L.Y.N.X.9 Mobile Hybrid Controller)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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2.5.Test Facility
Site Description

Name of Firm

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,

Guangdong, China

Certificated by FCC, USA

3m Anechoic Chamber

Registration Number: 90454

Valid Date: Feb.22, 2015

Certificated by FCC, USA

3m & 10m Anechoic Chamber

Registration Number: 794232

Valid Date: Oct.31, 2015

Certificated by Industry Canada

EMC Lab.

Registration Number: IC 5183A-1

Valid Date: May.14, 2017

Certificated by DAKKS, Germany

Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Radiation Emission test
in 3m chamber

3.22 dB(30~200MHz, Polarize: H)

3.23 dB(30~200MHz, Polarize: V)

3.49 dB(200M~1GHz, Polarize: H)

3.39 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

4.97dB (1~6GHz, Distance: 3m)

4.99dB (6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_ C(_)nductlon Spurious 200 dB
emission test
Uncertainty for Output power test 0.73dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1, 1# Shielding AUDIX N/A N/A Apri7,14 | 1 Year
Room
2. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.29, 14 1 Year
3. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 100429 Jan.22, 14 1 Year
4. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 Apr. 28,14 1 Year
5. Terminator Hubersuhner 50Q No. 1 Apr. 28,14 1 Year
6. Terminator Hubersuhner 50Q No. 2 Apr. 28,14 1 Year
7. RF Cable Hubersuhner RG58 0100.6954.20#| Jan.22, 14 1Year
8. Coaxial Switch Anritsu MP59B 6200298346 | Apr. 28,14 1 Year
9. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 101838 Jan.22, 14 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
S~
80cm
0.8m
LISN LISN B

:50Q2 Terminator

3.3.Power Line Conducted Emission Test Limits

|||-

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15024
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.L.Y.N.X.9 Mobile Hybrid Controller (EUT)

Model Number  : 32267
Serial Number :N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network
(L.1.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the
block diagram of the test setup and photographs). The AC line are checked to find out the
maximum conducted emission. In order to find the maximum emission levels, the relative
positions of equipment and all of the interface cables shall be changed according to ANSI
C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 1 File: E:2014 Report DatatMMadcatz ACS140H084.EMG (4)
0 Level (dBuv) Date: 2015-01-17

FCCPART 15 C

FCC PART 15 C {AWG)

|
40
[] ]
0.15 2 5 1 2 L 10 20 30
Frequency {(MHz)
3ite no :l#fconduction Iata Mo HES
Dis./hnt. 12014 E3HZ-ZS5 LINE
Limit :FCC PART 15 C
Emv./Inz=. E3L2NCA4Ty Engineer :Eobe
EUT :L.Y.N.XE.9 Mobile Hyvbrid Controller
FPower Fating :DC 3.7V
Test Mode 1 Tx Mode
M/N:32267
LI3N Cable Emission
No Freqg Factor Loss Reading Level Limits= Margin ERemark
[MHz) [dE] [dE] [dEuv) [dEuv) [dEuv) (dE)
1 0.z0970 0.13 9.90 39,60 49,63 63.22 13.59 QF
Z2 0.26940 0.13 9.90 33.24 43,27 61.14 17.87 QF
3 0.38880 0.71 9.90 27.07 37.68 £g.09 20.41 QF
4 0.508Z0 0.15 9.90 24,58 34,63 E6&.00 21.37 QF
5 2.389 0.z0 9.93 19.82 29.95 56,00 26.05 QF
3 4,717 0.24 9.97 19.80 30.01 56,00 25.99 QF

Fetmarks: l1l.Ewmission Lewel=LISN Factor+Cable Loss(Include 10d4dE pulse limit)
+EReading.
2.If the average limit iz met when useing a quasi-peak detector.
the EUT shall he deewmed to weet hoth liwmits and measuretnent
with average detector 15 unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 2 File: E:2014 Report DatatMMadcatz ACS140H084.EMG (4)
0 Level (dBuv) Date: 2015-01-17

FCCPART 15 C

FCC PART 15 C {AWG)

40
0.15 2 5 1 2 L 10 20 30
Frequency {(MHz)
3ite no :l#fconduction Iata Mo H
Dis./hnt. 12014 E3HZ-Z5 NEUTEAL
Limit :FCC PART 15 C
Emv./Inz=. E3L2NCA4Ty Engineer :Eobe
EUT :L.Y.N.XE.9 Mobile Hyvbrid Controller
FPower Fating :DC 3.7V
Test Mode 1 Tx Mode
M/N:32267
LI3N Cable Emission
No Freqg Factor Loss Reading Level Limits= Margin ERemark

[MHz) [dE] [dE] [dEuv) [dEuv) [dEuv) (dE)

1 0.15000 0.13 9.89 40. 68 E0.70 66,00 15.30 QF

Z2 0.26940 0.14 9.90 37.68 47 .72 61.14 13.42 QF

3 0.32910 0.15 9.90 31.08 41.13 59,47 18.34 QF

4 0.47835 0.1a 9.90 22.98 33.02 56,37 23.35 QF

5 1.672 0.19 9.92 24,65 34.76 56,00 21.24 QF

3 4,657 0.z7 9.97 23.31 33.55 56,00 22.45 QF

Fetmarks: l1l.Ewmission Lewel=LISN Factor+Cable Loss(Include 10d4dE pulse limit)
+EReading.
2.If the average limit iz met when useing a quasi-peak detector.
the EUT shall he deewmed to weet hoth liwmits and measuretnent
with average detector 15 unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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4. RADIATED EMISSION MEASUREMENT
4.1.Test Equipment
Frequency rang: 30~1000MHz

Item | Equipment Manufacturer Model No. | Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Nov.23, 14 1 Year
2. | EMI Spectrum Agilent E4407B [MY41440292| Apr. 28,14 1 Year
3. Test Receiver | Rohde & Schwarz | ESVS10 | 834468/011 | Apr. 28,14 1 Year
4. Amplifier HP 8447D | 2648A04738 | Apr. 28,14 1 Year
5. Bilog Antenna TESEQ CBL6112D 35375 Jun. 18, 14 1 Year
6. | RFCable MIYAZAKI  |cFD400-NL| ¥ f\lh:Tber Apr.28,14 | 1 Year
7. | Coaxial Switch Anritsu MP59B | 6200313662 | Apr. 28,14 1 Year

Frequency rang: above 1000MHz

Iltem Equipment Manufacturer| Model No. Serial No. | Last Cal. | Cal. Interval
1. 3#Chamber AUDIX N/A N/A Nov.02, 14| 1 Year
2. |Spectrum Analyzer| Agilent E4407B MY41440292| Apr. 28,14 1 Year
3. Horn Antenna ETS 3115 9607-4877 |Sep.20, 14 1 Year
4, Amplifier Agilent 8449B 3008A00863 | Apr. 28,14 1 Year
5. RF Cable Hubersuhner |SUCOFLEX106| 77977/6 |Apr. 28,14 1 Year
6. RF Cable Hubersuhner |SUCOFLEX106| 28616/2 |Apr. 28,14 1 Year
7. Horn Antenna ETS 3116 00060089 | Sep.20, 14 1 Year

4.2.Block Diagram of Test Setup

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3.0m

2.0m(L)*
NmMAAN*N Mm(H)

—

TURN TABLE

Com
bini

AMP

|| Spectrum Analyzer| |

PC System

Receiver |

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

3m

2.0m(L)*1.0m(W)*0.8m(H) —»
ABSORBER
(30cm maximum)

A 30
L AAA T

[
»

(Reference Point)

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

EUT

TURN TABLE
(FIBRE GLASS)

AMP

|| Spectrum Analyzer| |

PC System

4.3.Radiated Emission Limit Standard: FCC 15.209

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency

bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.

4.4 EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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4.4.1.L.Y.N.X.9 Mobile Hybrid Controller (EUT)
Model Number . 32267
Serial Number : N/A

4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 3.2.
4.5.2. Turned on the power of all equipment.
4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the maximum
emission level. The EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter
and 4 meters to find out the maximum emission level. Broadband antenna (calibrated
bilog antenna) is used as receiving antenna. Both horizontal and vertical polarization of
the antenna is set on Test. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.10-2009 on radiated
emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found
when EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at LMHz and VBW is set at 3MHz for peak
emissions measurement above 1GHz

This device is pulse Modulated, a duty cycle factor was used to calculated average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is -30.545 dB, and average limit is
20dB below peak limit, so if peak measured level comply with average limit, the average
level was deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Duty cycle factor = 20log Dwell time/100ms = -30.545

lg-iim[ Spescirum Analyner - Swopl SA

Marker 1 A 2.97000 ms
PHO: Wide —+— 1rig: Ling
\FCamin:L ma Atten: 20 dB

Ref Offset 1 dB
Ref 10,00 dBm

fi

Center 2.441000000 GHz

Res BW 100 kHz #VEW 100 kHz

e |
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Center Freq 2.441000000 GHz
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Ref Offset 1 dB
Ref 11.00 dEBm
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_

Auto Tune

Center Freq
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Frequency: 30MHz~1GHz

Data: 2
Lewvel (dBuVim)
a0

File: E:2014 Report Data'M'Mad Catz\ACS140H084.EMG (6)
Date: 2014-12-29

FCC PART 15 C{3M)

KB

30

Jite no.
Di=. / Ant.
Limit

Env. / In=.
EUT

224, 418. 612. 806. 1000
Frequency (MHz)
3m Chatdier Data no. HE
3m 2014 CBELe11zZD 35375 Ant. pol. : HORIZONTAL
FCC FART 15 © (3M)
Z4*C/50% Engineer : FKohe

L.Y.WN.X.9 Mokile Hybrid Controller

Fower rating : DC 3.7V

Test Mode

Tx Mode

M/W:32267
Ant. Cable Emission
Factor Lozs Reading Level Limits Margin Remark
(dE /1) (dE) [dBu¥) (dEu¥/m) (dBu¥sm) (dE)
10,60 1.89 16.78 29,27 43,50 14,23 QF
13.90 2.26 11.88 28.04 45,00 17.96 nF
16,35 2,78 11.50 30.63 46,00 15.37 0F
19.05 3.52 §.581 31.38 45,00 14.62 QF
19.90 3.95 11.60 35.45 45,00 10.55 nF
z1.89 4,58 .95 35.73 46,00 10.27 0F

Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emis=zion lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 1 File: E:22014 Report Data'MMad Catz\ACS 140H084.EMG (6)
0 Lewvel {dBu\im) Date: 2014-12-29
FCC PART 15 C (3M)
5B
40—|
l—‘ 5 ]
4
1 2 B
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3 Chamber Data no. t 1
Dis. / Aknt. 3m 2014 CEBL&112D 55375 Ant, pol. : VERTICAL
Limit FCC PART 15 C (3M)
Env. / Ins. 24*C/56% Engineer : FKobe
EOT : L.YT.N.X.9 Mobile Hybrid Controller
Power rating : DC 3.7V
Test Hode Tx HMode
M/N:32287
Ant. Cable Enizzion
No Freq Factor Lozs Reading Lewel Limits Margin Remark
(MH=z) (dE/m) [dE) [dEuV) (dEu¥/m) (dBuVy/m) (dE)
1 73.650 6.90 0.96 Z1.36 29.22 40.00 10.78 13
2 196. 840 10.08 1.83 17.45 29,38 43, 50 14.14 QF
3 ZZ8.850 11.19 1.98 17.24 30.41 45,00 15.59 13
4 Z93. 840 13.80 2.25 15.72 31.77 45,00 14,23 QF
5 524,700 18.29 3.35 13.68 35.32 45,00 10.68 13
3 590,660 19,20 3.67 12.17 35.04 45,00 10,5968 13

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Frequency: 1GHz~18GHz

Data: 1
Level (dBu\/mj)
20

File: F:2014 ReportMiMad Catz ACS140H084 FCC IDLEMG (32)

Date: 2014-12-08

FCC PART 15C PEAK

G0

WWWW
T

1000

Site no.
Di=. / Ant.
Limit

Env. / In=.
Engineer
EUT

Power rating :

Test Hode
n/'N

4400, 7800, 11200, 14600,
Frequency (MHz)
3m Chamber Data no. |
3m 2014 3115 (4580) Ant, pol. : VERTICAL
FCC PART 15C PEAK
Z3TC/54%
Kobe

L.¥.N.X.9 Mobile Hybrid Controller
DC 3.7V

i GFSK Z40ZMHz Tx Mode

T 32267

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:P25R232267A page 4-8
Data: 2 File: F:2014 ReportMMad Catz\ACS140H084 FCC ID.EMG (32)
120 Level (dBuVim) Date: 2014-12-08

FCC PART 15C PEAK
GilB
60
FCC PART 15C AV
1 BB
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
5ite no. : 3m Chamwber Data no. -
Di=, / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env., / Ins. 1 23=C/54%
Enginesr : Kobe
EUT : L.Y.N.X.9 Mobile Hvbrid Controller
Power rating : DC 3.7V
Test Hode : GFSK 2402MHz Tx Mode
H/N : 32267
Ant. Cable LHP Emission
No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHZ) (B /m) (dE) (dB) [dBuV) (dBuV/m) (dBuV/m) (dEB)
1 2402.000 28.18 5.80 35.70 89.73 88.01 74.00 -14.01 Peak
Z 4804,000 32.85 8.58 35.70 45,37 E1.08 74.00 22.92 Pesak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=Amp Factor
2. The emission levels that are 2Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 3

120

60

Level (dBuV/im)

File: F:2014 ReportMMad Catz\ACS140H084 FCC ID.EMG (32)

Date: 2014-12-08

FCC PART 15C PEAK

rt ™

1000

5ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

4400. 7800. 11200. 14600,

s

Power rating :

Test Hode
M/

Frequency (MHz)

3m Chamwber Data no. 3

3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
FCC PART 15C PELK

23*C/54%

Kobe

L.Y.N.X.9 Mobile Hvybrid Controller

DC 3.7V

GFSK 2402MHz Tx Mode

32267

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 4 File: F:2014 ReportMMad Catz\ACS140H084 FCC ID.EMG (32)
120 Level (dBuVim) Date: 2014-12-08

FCC PART 15C PEAK
GilB
60
- FCC PART 15C AV
-
GiB
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
5ite no. : 3m Chamwber Data no. HE |
Di=, / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env., / Ins. 1 23=C/54%
Enginesr : Kobe
EUT : L.Y.N.X.9 Mobile Hvbrid Controller
Power rating : DC 3.7V
Test Hode : GFSK 2402MHz Tx Mode
H/N : 32267
Ant. Cable LHP Emission
No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHZ) (B /m) (dE) (dB) [dBuV) (dBuV/m) (dBuV/m) (dEB)
1 2402.000 28.18 5.80 35.70 95.56 93.84 74.00 -19.84 Peak
Z 4804,000 32.85 8.58 35.70 45,54 51.35 74.00 22.865 DPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=Amp Factor
2. The emission levels that are 2Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 7

Level (dBuV/im)
120

File: F:2014 ReportMMad Catz\ACS140H084 FCC ID.EMG (32)

Date: 2014-12-08

FCC PART 15C PEAK

60

W
B
T

1000

5ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power rating :

Test Hode
M/

4400. 7800. 11200. 14600, 18000

Frequency (MHz)

3m Chamwber Data no. HEr |

Jm 2014 3115 (4580) Ant. pol. : HORIZONTAL

FCC PART 15C PELK
23*C/54%
: Hobe
: L.Y.N.X.9 Mobile Hvbrid Controller
DC 3.7V
GFSK 2441MHz Tx Mode
32267

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 8 File: F:2014 ReportMMad Catz\ACS140H084 FCC ID.EMG (32)
120 Level (dBuVim) Date: 2014-12-08

FCC PART 15C PEAK
GilB
60
- FCC PART 15C AV
-
GiB
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
5ite no. : 3m Chamwber Data no. : 8
Di=, / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env., / Ins. 1 23=C/54%
Enginesr : Kobe
EUT : L.Y.N.X.9 Mobile Hvbrid Controller
Power rating : DC 3.7V
Test Hode : GFSK 2441MHz Tx Mode
H/N : 32267
Ant. Cable LHP Emission
No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHZ) (B /m) (dE) (dB) [dBuV) (dBuV/m) (dBuV/m) (dEB)
1 2441,000 28.27 5.86 35.70 94,59 93.02 74.00 =19.02 Peak
Z 4882,000 32.99 5,64 35.70 45,89 51.862 74.00 22.38 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=Amp Factor
2. The emission levels that are 2Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 9

Level (dBuV/im)
120

File: F:2014 ReportMMad Catz\ACS140H084 FCC ID.EMG (32)

Date: 2014-12-08

FCC PART 15C PEAK

60

S

1000

5ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power rating :

Test Hode
M/

4400. 7800. 11200. 14600,

Frequency (MHz)

3m Chamwber Data no. -
3m 2014 3115 (4580) Ant. pol. : VERTICAL
FCC PART 15C PELK

: 23*C/54%

: Hobe

: L.Y.N.X.9 Mobile Hvbrid Controller

DC 3.7V

GFSK 2441MHz Tx Mode

32267

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 10 File: F::2014 ReportiMiMad Catz'\ACS140H084 FCC ID.EMG (32)
Level (dBuVim) Date: 2014-12-08
120
1
FCC PART 15C PEAK
GilB
60
2
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
5ite no. 3m Chamwber Data no. : 10
Dis. / int. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELK
Env., / Ins. 1 23=C/54%
Enginesr : Kobe
EUT : L.Y.N.X.9 Mobile Hvbrid Controller
Power rating : DC 3.7V
Test Hode GFSK 2441MHz Tx Mode
H/N 32267
Ant. Cable LHP Emission
No Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHZ) (B /m) (dE) (dB) [dBuV) (dBuV/m) (dBuV/m) (dEB)
1 2441,000 28.27 5.86 35.70 89.43 87.86 74.00 =13.86 Peak
Z 4882,000 32.99 5,64 35.70 45,38 51.31 74.00 22.69 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
=Amp Factor
2. The emission levels that are 2Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024




LAUDIX ]

FCC ID:P25R232267A

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-15

Data: 11

Level (dBuV/im)
120

File: F:2014 ReportMMad Catz\ACS140H084 FCC ID.EMG (32)

Date: 2014-12-08

FCC PART 15C PEAK

60

e

e

M

1000

5ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power rating :

Test Hode
M/

4400. 7800. 11200. 14600, 18000

Frequency (MHz)

3m Chamwber Data no. : 11

Jm 2014 3115 (4580) Ant. pol. : HORIZONTAL

FCC PART 15C PELK
23*C/54%
: Hobe
: L.Y.N.X.9 Mobile Hvbrid Controller
DC 3.7V
GFSK 2480MHz Tx Mode
32267

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 12 File: F:i2014 Report'MiMad Catz\ACS140H084 FCC ID.EMG (32)
120 Lewel (dBuVim) Date; 2014-12-08

FCC PART 115C PEAK
60
2 FCC PART 15C AV
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. : 3w Cheatdaer Data no. HE—
Dis. / &int. : dm 2014 3115 (4530) int. pol. : HORIZCONTAL
Lirit : FCC PART 152 PELK
Env. / In=. : 23FC/E43
Engineer : EKohe
EUT : L.Y.WN.E.9 Mokbhile Hybrid Controller
Power rating : DC 3.7V
Test Hode : GF3EK Z480MHz Tx Mode
MW : 32z
Ant. Cahle LMP Emission
No. Frec. Factor Loss factor Reading Level Limits Margin Remwark
[MH=) (dEB/m) (dE) [dE) [dEuv) (dBuV/m) (dBuV/m) (dE)
1 2450.000 Z25.36 5.91 35.70 §5.19 S6.76 74.00 -12.76 Peak
Z 4960.000 33.13 g.72 35.70 45.62 54.77 74.00 18.23 Feak

Femarks: 1. Emission Lewel= Antenha Factor + Cable Loss + Reading
—Awp Factor
Z. The emission levels that are Z0d4dE below the official
liwit are not reported.

Frequency | Peak level |Duty cycle factor AV level - :
MHz dBuv/m (dB) (dBuv/m) Limit(dBuv/m) | Conclusion
4960 54.77 -30.545 24.225 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 13

Level (dBuV/im)
120

File: F:2014 ReportMMad Catz\ACS140H084 FCC ID.EMG (32)

Date: 2014-12-08

FCC PART 15C PEAK

60

e

Wmimwﬁ

1000

5ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power rating :

Test Hode
M/

4400. 7800. 11200. 14600.
Frequency (MHz)

3m Chamwber Data no. : 13
3m 2014 3115 (4580) Ant. pol. : VERTICAL
FCC PART 15C PELK

: 23*C/54%

: Hobe

: L.Y.N.X.9 Mobile Hvbrid Controller
DC 3.7V
GFSK 2480MHz Tx Mode
32267

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024
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Data: 14 File: F:2014 ReportMMad Catz\ACS140H084 FCC ID.EMG (32)
120 Level (dBuVim) Date: 2014-12-08

FCC PART 15C PEAK
GilB
60
FCC PART 15C AV
2 | _ | _ 6B
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
5ite no. : 3m Chamwber Data no. : 14
Di=, / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env., / Ins. 1 23=C/54%
Enginesr : Kobe
EUT : L.Y.N.X.9 Mobile Hvbrid Controller
Power rating : DC 3.7V
Test Hode : GFSK 2480MHz Tx Mode
H/N : 32267
Ant. Cable LHP Emission
No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHZ) (B /m) (dE) (dB) [dBuV) (dBuV/m) (dBuV/m) (dEB)
1 2480,000 28.36 5.91 35.70 96.63 95.20 74.00 =Z21.20 Peak
Z 4960,000 33.13 8,72 35.70 42,41 48.586 74.00 25.44 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=Amp Factor
2. The emission levels that are 2Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15024




